

CEFAZOLIN

Read in conjunction with Disclaimer

Description						
Presentation \	Vial: 1 g (1000 mg) powder for reconsitution					
	First generation cephalosporin antibiotic					
Drug Class	First generation cephalosponin antibiotic					
Indication	 Infection due to susceptible organisms Gram positive bacteria (<i>Streptococci</i> and susceptible <i>Staphylococci</i>) 					
IVIONITORING	Renal function and complete blood count during prolonged (>10 days) and/or high dose treatment					
	Fluids: Glucose 5%, Glucose 10%, Sodium Chloride 0.9%, Water for Injection					
, i	Refer to KEMH Neonatal Medication Guideline: Y-Site IV Compatibility in Neonates					
Incompatibility	IV aminoglycoside antibiotics, including gentamicin, are inactivated by IV cephalosporins, penicillins and teicoplanin. Ensure lines are adequately flushed between antibiotics.					
	Common: diarrhoea, pain and inflammation at the injection site, clostridium difficile-associated disease					
Side Effects	Serious: anaphylaxis, thrombocytopenia					
	Hypothrombinaemia has been associated with cefazolin. This may affect bleeding and clotting times.					
	Vial: Store at room temperature below 25°C. Protect from light					
Storage & Stability	Crystals may form if the solution is refrigerated. Redissolve by shaking the vial and warming in the hands. Do not use if crystals do not dissolve easily.					

Vial: 1 g (1000 mg) powder for reconstitution

Available from PCS (PCH) and CIVAS (KEMH):



Available from CIVAS (KEMH):

IV infusion: 20 mg/mL

Infection due to susceptible organisms

Postnatal Age	Weight	Dose	Frequency			
0 to 7 days	Less than 2000 g	25 mg/kg/dose	Every 12 hours			
	Greater than or equal to 2000 g	50 mg/kg/dose	Every 12 hours			
Greater than 7 days	Less than 2000 g	25 mg/kg/dose	Every 8 hours			
	Greater than or equal to 2000 g	50 mg/kg/dose	Every 8 hours			



- Add 9.5 mL of Water for Injection to the CEFAZOLIN vial
- Concentration now equal to 100 mg/mL

IV Infusion

Preparation

Dosage

Step 1 Reconstitution:

Add 9.5 mL of Water for Injection to the CEFAZOLIN vial

Step 2 Dilution:

- Draw up 2 mL (200 mg) and make up to 10 mL total volume with appropriate diluent
- Concentration now equal to 20 mg/mL

IV push: 100 mg/mL

• Inject over 3 to 5 minutes.

Administration

IV infusion: 20 mg/mL

• Infuse via syringe driver pump over 10 to 60 minutes.





Related Policies, Procedures, and Guidelines

Clinical Practice Guidelines:

CAHS Guideline - Sepsis: Neonatal

WNHS Pharmaceutical and Medicines Management Guidelines:

Cold Chain Management for Medications and Vaccines

References

American Academy of Pediatrics. Section 4. Antimicrobial Agents and Related Therapy. In: Kimberlin DW, Barnett ED, Lynfield R, Sawyer MH, eds. Red Book: 2021-2024 Report of the Committee on Infectious Diseases. 32nd ed. Itasca, IL: American Academy of Pediatrics: 2021. [cited 2023 November 02]. Available from Red Book Online | American Academy of Pediatrics (aap.org)

Australasian Neonatal Medicines Formulary (ANMF). Cefazolin. In: Australasian Neonatal Medicines Formulary [Internet]. [Sydney, New South Wales; 2021 [cited 2023 November 02]. Available from: Clinical Resources - ANMF - Australasian Neonatal Medicines Formulary (anmfonline.org)

Society of Hospital Pharmacists of Australia. Cefazolin. In: Australian Injectable Drugs Handbook [Internet]. [St Leonards, New South Wales]: Health Communication Network; 2023 [cited 2023 October 31]. Available from: http://aidh.hcn.com.au

Takemoto CK, Hodding JH, Kraus DM. Pediatric & neonatal dosage handbook: an extensive resource for clinicians treating pediatric and neonatal patients. 27th ed. Hudson (Ohio): Lexicomp; 2401. 2, p428-371.

Truven Health Analytics. Cefazolin. In: NeoFax [Internet]. Greenwood Village (CO): Truven Health Analytics; 2023 [cited 2023 October 31]. Available from: https://neofax.micromedexsolutions.com/

Document history

Keywords	Cefazolin, cephazolin, cephalosporin, gram positive, gram negative							
Document Owner:	Chief Pharmacist							
Author/ Reviewer	KEMH & PCH Pharmacy/Neonatology Directorate							
Version Info:	V4.0 – full review, new template, inclusion of 50 mg/kg doses to align with ANMF and other references (November 2023)							
Date First Issued:	08/2013	Last Reviewed:	06/11/2023		Review Date:	06/11/2028		
Endorsed by:	Neonatal Directorate Management Group Date: 07/12/2023					07/12/2023		
NSQHS Standards Applicable:	Std 1: Clinical Governance			Std 4: Medication Safety				
Printed or personally sayed electronic copies of this document are considered uncentralled								

Printed or personally saved electronic copies of this document are considered uncontrolled.

Access the current version from WNHS HealthPoint.

This document can be made available in alternative formats on request for a person with a disability.

© North Metropolitan Health Service 2023